INSTRUCTIONS AND PARTS LIST

““SCOTCH’’ BRAND CAT. NO. 5A
BOX SEALER, MODEL 377

Packaging Systems Division Bm

M CENTER +« SAINT PAUL, MINNESOTA 55101

34-7004-7182-3






TO OUR CUSTOMERS:

This is the “SCOTCH" Brand Equipment you ordered. It has
been set up and tested at the factory with “SCOTCH"’ Brand
tapes. If any problems occur when operating this equipment,
and you desire service, refer to the map on the reverse side of
this sheet for the 3M Branch telephone number in your area.

Call that number and ask for the Tape Sales Coordinator.

3M BRANCH OFFICES

ATLANTA, GA30360 . ......c0iiitiiii i ennneennn 2860 Bankers Industrial Drive, Atlanta, GA Call 404-449-6666
BOSTON; MAEOIBA: . cocanmmmrs i fsamossmmdaeamanigs o o & 165 Fourth Ave., Needham Heights, MA Call 617-449-0300
CHICAGO, ILB0BOT ..o ittt e ee e 6850 So. Harlem Ave., Bedford Park, Argo, IL Call 312-496-6638
312-496-6500
CINCINNATIL, OH 45237 . .. it et et e et et e e e 4835 Para Drive ,OH Call 513-242-2313
CLEVELAND, OHBAMB0 « <« cx oo v v o i o o s v sissowiaisns s o o i o a0 12200 Brookpark Rd.,OH Call 216-267-1800
DALLAS, TXTB208 i .\ niemvivand o6 55 6 5asnim i 2es e a6 i P. 0. Box 28158, 2121 Santa Anna Ave., TX Call 214-324-8197
214-324-8100
DETROIT, MIB024:: = o s s s ooiovs o 05 o5 55 45 06 55 foaeavs 23923 Research Drive, Farmington, MI Call 313-477-5000
HIGHPRINT, NCZZBT: ..o s oov o o sssosvmmpsmmrses wer w o o9 s P. O. Box 2047, 2401 Brevard St.,NC Call 919-886-7181
EOS ANGELES: CA90040 = o ox & o soneaviseTemes % @ & 0 Sonouoswing . 6023 So. Garfield Ave.,CA Call 213-726-6300
NEWYORK NYOZ008 .. . oo i on sssnermcommmsmniss o oo s s s s assniss 15 Henderson Drive, West Caldwell, NJ Call 201-575-2117(NJ)
P.O. Box 76, West Caldwell, NJ 201-227-9100(NJ)
PHILADELPHIA, PA 19120 ... ittt it ettt et i i aaas 5698 Rising Sun Ave.,PA Call 215-728-5300
ST LOUIS: MO B132:: o5 s ws o3 55 sumsmeenaeas o9 4 P. 0. Box 510, (Mail Zip 63166) 10725 Baur Blvd.,MO Call 314-991-1320
TWIN CITIES SALES BRANCH & DISTRIBUTION CENTER . . ...ttt st Call 612-733-5971
(Mail: P.O. Box 33211, 55133) 3130 Lexington Avenue South, Eagan, MN 55121, 612-733-3300
SO. SANFRANCISCO, CAB408B0 . ..o oi ittt e et et e 320 Shaw Rd.,CA Call 415-761-1155
SEATTLE WASBTBB! ; v vusvnbunsr st iy o 5 5% i 528 i 100 Andover Park W., Andover Ind’| Pk., WA Call 206-244-7200

IMPORTANT NOTICE TO PURCHASER: The following is made in lieu of all warranties, expressed or
implied: The only obligation of the manufacturer and seller of “SCOTCH" Brand equipment shall be to
repair or replace any mechanical part proved to be defective, provided the defect occurs within 90 days
after date of purchase, and the so-purchased item is returned immediately to the 3M factory or to an
authorized service station designated by the manufacturer.

Neither manufacturer nor seller shall be liable for any loss or damage, direct or consequential, arising out of
the use of or the inability to use the “SCOTCH’" Brand equipment. No statement or recommendation not
contained herein shall have any force or effect unless in an agreement signed by officers of seller and
manufacturer.

””SCOTCH" is a reg. T.M. of 3M Co., St. Paul, Minn. 55101 m
Packaging Systems Division 3

34-7004-7021-3B(127.5)R



) //mﬂ,/,//ﬂﬂ
f% -\\ %VVW%%W

OO

HOO09 -G <B0
.@w
/ T
i/ )
, /i <
/ o 1 / i/ o %
7 ¢ I
- S \ P ol
iz / / (777 .\\ . Vs i e
W7 / PG « / !/ f
/ 771, SN S
it N N P S
JEA : \ IS ORI ; b |
o 5 oy e e A BE A
LT NN (/ OCELALEAE
/ \\ S s } ¢y
\_ A_. 7’/ / [ w/; ; /, < N 7
(7 / .c. v 3 /
5 / A e i
o2 2 ¥ e e S #
Sl / i
& P SR
O R FG LA X o\ SRR A
; g ¥ e ,/ L
v 2\ L - 2608 OB H
=z "y 3 .
= 5 7 3
& * | 3 &2
‘ - 2, \ \
N\
\




INSTRUCTION MANUAL

5A MODEL 377

TABLE OF CONTENT PAGE
DESCRIPTION - - - - - - 1
RECEIVING AND HANDLING - - - - 2
WARRANTY - - - - - - 2
SPECIFICATIONS - - - - - 3-4
INSTALLATION - - - - - - 5-6
SET-UP - - - - - - - 7-10
OPERATION - - - - _ & 11
ADJUSTMENTS ~ - - = — - 12-20
MATINTENANCE - - - - - - 20-23
ELECTRICAL SCHEMATIC - - - - - 23
SUGGESTED SPARE PARTS - - - - 2
HOW TO ORDER REPLACEMENT PARTS - - - 25
REPAIR SERVICE - - - = s o 25
REPLACEMENT PARTS ILLUSTRATIONS & PARTS LISTS -~ 26-52

ATTACHMENTS - - - - - - 53






CAT. NO. 5A SEALER - MODEL 377

The 5A Box Sealer is designed to apply a '"C" clip of pressure-sensitive tape to

the top and bottom center seam of regular slotted containers.

The machine is manually adjustable to a wide range of box sizes (see box size

specifications).




RECEIVING AND HANDLING

After the machine has been uncrated, examine the 5A Box Sealer for damage that
might have occurred during transit. If damage is evident, file a damage claim

immediately with the transportation company and also your 3M Company representa-
tive.

IMPORTANT - Refer to installation section of this manual for instructions for
transporting an uncrated machine.

WARRANTY

IMPORTANT NOTICE TO PURCHASER -~ The following is made in lieu of all warranties,
expressed or implied: The only obligation of the manufacturer and seller of
"SCOTCH" Brand equipment shall be to repair or replace any mechanical part proved
to be defective, provided the defect occurs within 90 days after date of purchase,
and the so-purchased item is returned immediately to the 3M factory or to an
authorized service station designated by the manufacturer. Neither manufacturer
nor seller shall be liable for any loss or damage, direct or consequential,

arising out of the use of or the inability to use the "SCOTCH" Brand equipment. No
statement or recommendation not contained herein shall have any force or effect un-
less in an agreement signed by officers of seller and manufacturer.

"SCOTCH" is a registered trademark for the pressure-sensitive tapes and dispensers
of 3M Company, St. Paul, Minnesota 55101.



SPECIFICATIONS

1) Power Requirements:

115 VAC, 60 Hz, 10 A electrical power. The machine is equipped with a
standard neoprene covered power cord and a grounded plug.

2) Machine Dimensions: Minimum Maximum
A. Length - 60.5 inches [1.536 m] 60.5 inches [1.536 m]
B. Width - 42 inches [1.066 m] 42 inches [1.066 m]
C. Overall Height - 52.5 inches [1.334 m] 63.5 inches [1.612 m]
D. Bed Height - Adjustable from 24 inches [610 mm] to 34 inches

[863 mm] in 2.5 inch [63.5 mm] increments
650 pounds [295 kg] uncrated,
800 pounds [363 kg] crated

[ea]

Shipping Weight

3) Operating Rate:

MAXIMUM CYCLE RATE FOR A GIVEN BOX LENGTH CAN BE OBTAINED

28 BY USE OF THE GRAPH BELOW, WHICH IS BASED ON THE DRIVE BELT
9 SPEED OF 84 FPM [0.4 m/s] AND ASSUMES AN OPERATOR OF NORMAL
b DEXTERITY WHOSE ONLY PRODUCTION RESPONSIBILITY IS TO CON-
24 Ry, TINUOUSLY FEED FILLED BOXES INTO THE MACHINE AT PROPER
\ SPACING BETWEEN BOXES. ACTUAL PRODUCTION RATE WILL DEPEND
22 ON BOX SIZE, WEIGHT AND OPERATOR CAPABILITY.
2
% 18
w 16 »
S =
w12 S~ _
< o
o —
= 10 ——
o8
i
L
b
4
Y,
0 6 12 18 24 30 36 42 48 94 60 66 12
[152] (162] | [1067] | [1372] | [1676]

I 1 | |
[305] “ (610] [914] [1219] [1524] [1829]
BOX LENGTH — INCHES [mm]

4) Operating Conditions:

Use in dry, relatively clean environments at 35° to 120° F [1.7° to 48.9° C]
with clean, dry boxes.

Machine should not be washed down or subjected conditions causing moisture
condensation on components.

(Specifications continued on next page)




SPECIFICATIONS: (CONTINUED)

5) Tape:

"SCOTCH" Brand Pressure-sensitive Film Box Sealing tapes.

6) Tape Width:

1-1/2 inches or 36 mm minimum to 2 inches or 48 mm maximum.

7) Tape Roll Diameter:

Up to 14 inches [355.6 mm] maximum on a 3 inch [76.2 mm] diameter core.
(Accommodates '"SCOTCH" Brand Film tapes - 1,000 yard rolls.)

9) Box Weight and Size Capacities:

A. Box weight, filled - up to 100 pounds [45 kg]

B. Box size: Minimum Maximum
1. Width - 6 inches [152 mm] 21 inches [533 mm]
2. Height - 5.5 inches [140 mm] 21 inches [533 mm]
3. Length = 6 inches [152 mm] unlimited

NOTE: The 5A Box Sealer can accommodate most boxes within the size range listed
above. However, if the box length (in direction of seal) to box height
ratio is less than .6, several boxes should be test run to assure proper
machine performance.

DETERMINE THE BOX LIMITATIONS BY COMPLETING THIS FORMULA:

BOX LENGTH IN DIRECTION OF SEAL MUST BE .6
BOX HEIGHT GREATER THAN

Any box ratio approaching this limitation should be test run to assure
performance.



INSTALLATION INSTRUCTIONS

RIGHT/LEFT HAND OPERATION - Refer to Figure 1.

The 5A Box Sealer can be operated from the right or left side of the machine. The
box sealer is shipped with the crank handles and a switch control mounted for right
hand operation.

FOR LEFT HAND OPERATION:

1) Transfer height crank to left side of machine as shown and secure with spring
pin (A).

2) Remove and retain 2nd conveyor roller as noted for access into box sealer frame.

3) Loosen box width holding brake located inside frame on right side, to allow
shaft to turn freely.

4) Loosen and slide split collar to one side. Slide box coupling and box width
shaft to right to allow installation of switch control box on left side.

5) Remove switch control knob. Install switch control box on left side and cap
lug on right side.

6) Reposition box width shaft with box coupling and secure split collar.
7) Reposition and reset holding brake such that movement of side belts, while
boxes are being moved thru machine, does not cause width crank to turn

(34~40 in/1bs. [3.95 - 4.52 Nm] torque at box width shaft).

8) Transfer width crank to left side of machine as shown and secure with spring
pin (AA).

9) Replace 2nd conveyor roller.

oul / v
I
i
LEFT SIDE BIGHT SIDE _ JeMa e o en
i
- I _/_ HEIGHT CRANK
u_ i O Ed HANDLE
SPLIT COLLAR = £
—L| = A SWITCH CONTROL
r==+= G
WIDTH, 'rf;-_t'r_-_—j-z---rﬁ------—-—-?--:w T WIIIJ\ITH CRANK
T T oA HANDLE
) — H igﬁ"*\

A5
CAP LUG—" / N \_HOLDING BRAKE

BOX COUPLING BOX INFEED END
BOX WIDTH SHAET SWITCH CONTROL KNOB

FIGURE 1 RIGHT - LEFT HAND OPERATION - TOP VIEW




INSTALLATION INSTRUCTIONS

Conveyor Bed Height:

The 5A Box Sealer is equipped with four adjustable legs that are located at the
corners of the frame and can be set to achieve different machine conveyor bed
heights. Four 3/8-16 hex head screws hold each leg in position on the machine
frame. Leveling screws at the bottom of each leg are used teo level the machine
on uneven floor surfaces. The height of the bed of the 5A Box Sealer can be set
in the following way.

1) Block up the machine to the desired height.

2) Remove and retain the four 3/8-16 hex head screws and washers in each leg, and

locate the legs nearest the desired machine level where the holes in the legs
(2.5 inch [63.5 mm] increments) and machine frame line up.

3) Reinstall and tighten the 3/8-16 hex head screws and washers. Loosen the lock
nuts on the leveling screw at the bottom of each leg, and level the machine by

extending or retracting each leveling screw. Retighten each of the lock nuts
to secure the adjustment.

FOR MACHINE STABILITY - DO NOT set the leveling screws to extend farther than is
necessary to level the machine. Allow a minimum of one screw thread to protrude

from lock nut at maximum leveling screw adjustment.

|-

3/8-16 SCREWS
M

@ |

i il
|
|
|
|
|
|

|

X‘@\E@

ADJUSTABLE LEG

FIGURE 2 - MACHINE CONVEYOR BED HEIGHT

ELECTRICAL CONNECTION:

The 5A Box Sealer requires 115 VAC 60 HZ electrical power only. A standard three
conductor power cord and plug is provided with each machine. Do not attempt to
operate the machine on 220 VAC power. Before the machine is plugged in, all
packaging and tools should also be removed from the roller bed, sides, and upper

taping head portions of the machine. The machine power cord can now be plugged
into a 115 VAC outlet.



SET-UP INSTRUCTIONS

Tape Loading

The 5A Box Sealer has two taping heads, each pre-set to accommodate a two inch
or 48 mm wide tape roll. To dispense other tape widths, refer to the adjustment
section of this manual.

IMPORTANT NOTES REGARDING SAFETY

NEVER ATTEMPT TO LOAD TAPE WHEN THE MACHINE IS RUNNING.

Both taping heads utilize sharp blades to cut the tape. These blades are mounted
on a pivoting arm between the tape applying rollers.

Before attempting to load the tape, identify the blade locations and keep hands
out of those areas.

Upper Taping Head - Refer to Figure 3.

Load the tape roll so the tape is dispensed toward the tape tension roller from the
top of the roll with the adhesive side down.

Seat the tape roll fully against the back flange of the tape drum.
Thread the tape as shown to the applying roller so the lead end extends approxi-
mately 1 1/2 inch [38.1 mm] beyond the vee bar in the position shown.

Rotate the tape tension roller 1/2 turn clockwise to provide the necessary tape web
slack for satisfactory performance of the taping head.

TAPE—ADHESIVE SIDE | TAPE ROLL
‘[I.35801INCE-§ES /
. 1 Mm
7 T

' TAPE TENSION ROLLER
J'/_

f;:!'ﬂ
\\{Q\%}Eﬂ“
| —
e
L/

APPLYING ROLLER
VEE BAR

INFEED END mmsp>

BLADE LOCATION

FIGURE 3 - TAPE THREADING DIAGRAM - UPPER TAPING HEAD RIGHT SIDE VIEW

= 7 =



SET-UP INSTRUCTIONS (CONTINUED)

Lower Taping Head - Refer to Figures 4 & 5

To load the tape roll on the lower head, raise the upper head to maximum height.
Pivot the lower head up from the infeed end until the grooved stop (B Fig. 4),
located behind the tape tension roller, can be hooked over the side conveyor bed
as shown. Load the tape roll to dispenser the tape toward the tape tension
roller from the bottom of the roll with the adhesive side up.

Seat the tape roll fully against the back flange of the tape drum.

Thread the tape as shown to the applying roller so the lead end extends approxi-
mately 1 1/2 inch [38.1 mm] beyond the vee bar in the position shown.

Rotate the tape tension roller 1/2 turn counter-clockwise to provide slack in
the tape web.

Lower the taping head back into the roller bed.

The front location pins (C) on the head must be fully seated in the slots before
starting up the machine.

NOTE - for reloading the tape supply roll on the lower taping head after the
5A Box Sealer has been set-up for desired box size, use side access

door (Fig. 6) in cabinet. This will eliminate the need for resetting
box height and width adjustment.

BT s

FIGURE 4 - TAPE LOADING - INFEED END VIEW

-



SET-UP INSTRUCTIONS (CONTINUED)

VEE BAR

1.50 INCHES

[38.1 mm] APPLYING ROLLER

TAPE—-ADHESIVE SIDE

INFEED END mp>

BLADE LOCATION

TAPE TENSION ROLLER

TAPE ROLL

FIGURE 5 - TAPE THREADING DIAGRAM - LOWER TAPING HEAD RIGHT SIDE VIEW

-0 —— ]



SET~UP INSTRUCTIONS

(CONTINUED)

<- I L ] B

BOXINFEED END

oL

T [ |

ZLOWEF% TAPING HEAD

TT

3
e L 1

[

% TOP VIEW

MOTOR STARTER - EMERGENCY
STOP SWITCH

- TAPE SUPPLY

UPPER TAPING

HEAD

LOCK CLAMP ARM
ROLL \ y
\__l /
|

L
%;{ , SiDE DRIVE BELTS
MOTOR STARTER - EMERGENCY _ ' /
STOP SWITCH _ , /

)

SIDE DOOR-TAPE
LOADING ACCESS

\ L BOX HEIGHT CRANK HANDLE
BOX WIDTH CRANK HANDLE

— RIGHT SIDE VIEW —

FIGURE 6 - CONTROL LOCATIONS

—



OPERATION

The 5A Box Sealer should only be operated by trained personnel and only after the
machine set-up procedure has been completed. The location of the various machine
elements and controls should be reviewed with the operator before the machine is
started.

POWER CONTROLS

The box sealer is equipped with a motor starter which provides undervoltage protec-
tion. In addition, an "emergency stop' push button switch is provided for the
operator safety. This is located at the infeed end of the machine. If for any
reason excessive current is required, or if either motor should overheat, causing
its thermal protector to open, the starter will "trip" off automatically. (If a
thermal protector has opened, the machine cannot bé restarted until the motor has
cooled sufficiently to close the protector.) Any loss of power, including a
momentary one, will "trip" the starter. Continued tripping of the starter is an
indication of impending problems.

BOX SET-UP:
The machine is sized to a box by the following procedure:

1) Turn machine off and loosen lock clamp arm.

2) While holding top box flaps down, turn box height crank handle to lower upper
taping head until it is just resting on the box.

3) Set lock clamp arm to secure upper head in position. (NOTE: Clearance between
head and box should not exceed .06 inches [1.5 mm] with no excessive drag on
the box).

4) Pull up start button to start the side drive belts moving.

5) ©Place box on infeed bed centered in front of lower taping head.

6) Turn box width crank handle slowly to close side drive belts until enough drive
force is transmitted to the box to drive it through the taping heads.

(Avoid closing side drive belts too much - causing pinched boxes.)

CAUTION

When feeding the machine, a box must not be fed until the previous box has
cleared the machine and the taping mechanisms have returned all the way to
their starting positions. Failure to observe this precaution may cause im-
proper taping.

BOX JAM

If it becomes necessary to clear a jammed box, the machine should be turned off
and the head raised and/or belts opened as needed. Do not attempt to clear with
machine running.

BELT FORCE LIMITER

The machine is equipped with a spring coupling which provides for a slight vari-
ation in box width and limits the squeezing force which can be applied to the
sides of a box to 50 1lbs [22 kg].






ADJUSTMENTS

CAUTION: NEVER ATTEMPT TO MAKE ADJUSTMENTS WHEN THE MACHINE IS RUNNING.

DISCONNECT MAIN POWER BEFORE STARTING ADJUSTMENTS.

Tape Width Alignment - Refer to Figure 7.

The tape drum assemblies on the upper and lower taping heads can accommodate

1 1/2 inch or 36 mm, 1 3/4 inch or 42 mm, 2 inch or 48 mm tape. The following
adjustment is required to convert each tdpe drum assembly to assure the desired
tape width iz always centered on the box seam,

2 Inch or 48 mm Wide Tape - Locate two SPACERS between the locking collar and the
spring washer.

1 3/4 Inch or 42 mm Wide Tape - Locate one SPACER between the locking collar
and the spring washer and one SPACFR between the friction brake plate and support
washer.

1 1/2 Inch or 36 mm Wide Tape - Locate two SPACERS between the friction brake
plate and support washer,

Refer to the tape tension section and set the proper tension adjustment,

The upper and lower tension rollers require no tape alignment adjustment.

TWO SPACERS

UPPORT WASHER SPACER TWO SPACERS
FRICTION BRAKE /
. WASHER —~ ——
) J

S
= ﬂ = _
H g
SPRING WASHER ‘-
LOCKING COLLAR SPACER —
' TAPE DRUM
FR

FOR 1-3/4 INCH OR 42 mm WIDE TAPE

ICTION BRAKE PLATE
FOR 2 INCH CR 48 mm W!DE TAPE FOR 1-1/2 INCH OR 36 mm WIDE TAPE

FIGURE 7 - TAPE WIDTH ALIGNMENT -~ TOP VIEW - UPPER HEAD

- 12 -



ADJUSTMENTS (CONTINUED)

Tape Tension - Refer to Figure 8

Tape tension 18 required for satisfactory tape applications and is controlled by
the adjustment collars (E) on the tape drum assembly and tension roller assembly.
However, if tape width alignment or part replacement is required, refer to Figure 8
and make the following adjustment to each assembly:

1

2)

3)

Assemble all parts in the proper sequence and turn the adjustment collar (E) to
take up all the clearance between the parts.

Rotate the collar clockwise one full turn + 168 turn., Tighten the cap screw Lo
secure the adjustment collar position,

Test run several boxes and check the leading tape leg length to be 2.50 + .25
inches [63.5 + 6.3 mm].
If adjustment 1s required -

Turn collars clockwise to decrease leg length.

Turn collars counter-clockwise to increase leg length,

Rotate the two collars equally in 1/4 turn increments as needed to obtain the

nominal tape leg length. Tighten the cap screws to secure the adjustment
collars position.

CAP SCREW

8
ONE FULL TURN -0 TURN
ADJUSTMENT COLLAR (E)

TAPE DRUM ASSY -

/ ADJUSTMENT COLLAR (E)

CAP SCREW

4+ /8
ONE FULL TURN -0 TURN -

TAPE TENSION ROLLER

oI

FIGURE 8 - TAPE TENSION ADJUSTMENT -~ RIGHT SIDE VIEW UPPER HEAD

- 13 -




ADJUSTMENTS (CONTINUED)

e

1 CLAMP ARM

—|——SPRING (URETHANE)

TAPING HEAD MOUNT

TIGHTEN NUTS TO DEFLECT
EACH OF FOUR URETHANE
SPRINGS .04/.06 INCH [1.0/
1.5 mm] WHEN ARM IS IN

\ CLAMPING POSITION.

MAST

L

FIGURE 9 HEAD CLAMP (Infeed End View)
UPPER TAPING HEAD CLAMP

The upper taping head clamp has been pre-set to provide sufficient holding force to

secure the taping head. If any clamp assembly parts are replaced, refer to Figure
9 and adjust the tension as noted.




ADJUSTMENTS (CONTINUED)

3IUTABI

‘UOESTUa] [ o611 JO ISTIOD
zedoad o3 JIBj0a pUER ABQ IDTPT UT MASIDS UIS00T Gl T pPooIuUt 1391 IU3TeH ()
SOTTqUSSSE
*UIEYD JO SpuUe uloq 3® ATienbe siJogsfs jsnlpe [mm G7°GT] QATAD
Suy3pIm wnIIXeEw 031 uade s3Teq I0A2AUOT UNY 29° 7 J0ADAUOD U UIPIM ()
ISNrav Ol MOH e 6T} “*x1D QELVD0T TITHAM NIVHD "ON
90" + HONI AT
LNTWIACK
TVEALVT
TWI0L

JEVHD NOISNAL NIVHD

s{um T7°] S9YIUT gZQ*° UTYITA SUTT UT 9¢ ISNW UFeyd DTIrdads B J03 s3aydoads TV

Juomus Ty 29yo0adg

—




ADJUSTMENTS (CONTINUED

Chain Tengion - Refer to Figures 10 & 11

T {4 D

|
!
WIDTH (1) ——4 ‘
|
|
|

BOX INFEED END

MOTOR

TOP VIEW

LHEIGHT DRIVE (2)
RIGHT SIDE VIEW

FIGURE 10 -~ CHAIN LOCATIONS

For reference numbers shown in () see chart on opposite page.

o I
===



ADJUSTMENTS (CONTINUED)

How To Measure Chain Tension

Always measure the chain tension at mid-span and on the side opposite the idler
when used.

TOTAL LATERAL MOVEMENT AT MID-SPAN

FIGURE 11 - TYPICAL CHAIN TENSION MEASUREMENT

BOX DRIVE BELT TENSION

Adjust the drive belt tensioner as shown in figure 12 such that a 5 1b. [2.3 kg]
outward force at midspan will deflect the belt 1.00 + .125 inches [25.40 +3.18 mm].

—— 1.00 + .125 INCH [25.40 + 3.18 mm]

e

L 5 LBS.[2.3kg] AT MIDSPAN

ii ii\—DRIVE BELT TENSIONER

FIGURE 12 - BOX DRIVE BELT TENSION - (TOP VIEW)

s
//
:

Tf?f?

- 17 -



ADJUSTMENTS (CONTINUED)
HEIGHT HOLDING BRAKE

The height brake has been pre-set to provide sufficient holding force to support
the taping head when the clamp arm is in free position. If any height brake parts
are replaced, refer to figure 13 and adjust the brake as noted.

BOX INFEED END

= %

BOX,WIDTH BOX[HEIGHT
m HEIGHT SHAFT
ONE-WAY CLUTCH
BRAKE ADJUSTMENT

SCREW

NOTE

TIGHTEN ADJUSTMENT SCREW TO OBTAIN 20-30 IN./LBS.
[2.26-3.38 Nm] TORQUE TO LOWER THE HEAD WITH THE
CLAMP ARM IN FREE POSITION.

FIGURE 13 - HEIGHT BRAKE HOLDING FORCE (Right Side View)

WIDTH HOLDING BRAKE

The width brake has been pre-set to provide sufficient holding force. If any width
brake parts are replaced, refer to figure 14 and adjust the brake as noted.

BOX INFEED END

)

BOX WIDTH BOX HEIGHT

+
SHAET = |
BRAKE
ADJUSTMENT - NOTE

SCREW TIGHTEN ADJUSTMENT SCREW TO OBTAIN
35-40 IN/LBS. [3.95-4.52 Nm] TORQUE AT
SHAFT.

FIGURE 14 - WIDTH BRAKE HOLDING FORCE (Right Side View)

- 18 -



ADJUSTMENTS (CONTINUED)
Taping Head Cut-off Adjustment - Refer to Figure 13.

CAUTTON--BOTH TAPING HEADS UTILIZE SHARP BLADES TQ CUT THE TAPE.
USE CARE IN THIS ADJUSTMENT.

UPPER TAPING HEAD

BLADE

.o
R R '

@‘ 12%,03[3.0520.76 mm]—

| ———————

- .50%.06[12.711.5 mm]

INFEED END mmip» / [J

TAPE CUT—-OFF FRAME
BLADE GUARD ~ (IN REST POSITION}

- .50i_06[12.7i1.55/

BLADE
LOWER TAPING HEAD

TAPE CUT—OFF FRAME (IN REST POSITION)

FIGURE 15 - UPPER AND LOWER CUT-OFF ADJUSTMENT - RIGHT SIDE VIEW

=19 =



ADJUSTMENTS (CONTINUED)

CUT-0FF BLADE: _
The cut-off blades used on all 5A Box Sealers normally clean themselves.
Should tape adhesive build-up occur, carefully wipe clean with oily cloth.

BLADE REPLACEMENT: (Refer to Figure 15)
NOTE: The 5A, Model 377 is supplied with two extra cut-off blades (Item 471
Parts LlSt)
Disconnect the main power supply to the 5A before starting the replacment.

1. Remove and retain the blade screws, nuts and washers holding the blade Remove
the old blade.

2., Position the new blade with the beveled side against the blade holder as showm
in Figure 15. Assemble the blade screws with one washer (L) next to the nut
and one washer (LL) next to the screw head as shown.

The same steps are followed in the upper and lower blade replacement, Connect
the main power supply.

MATNTENANCE

CAUTION - DISCONNECT MAIN POWER BEFORE STARTING MAINTENANCE.

Cleaning Of The Machine

Regular slotted containers produce a great deal of dust and paper chips when pro-
cessed or handled in equipment, If this dust Is allowed to build-up inside the
machine, it can cause wear on the drive components and overheating in the motors.
The dirt build-up can be easily removed from the machine roller bed and from in-
side the machine through the access panels by a shop vacuum. Cleaning the 5A Box
Sealer should be done once per month, depending on the number and type of boxes
used. If the boxes used are dirty, or if the environment in which the machine is
dusty, cleaning on a more frequent basis may be necessary. Excessive dirt build-
up, that caunnot be removed by vacuuming, should be wiped off with a damp cloth.
Never attempt to remove dirt from the inside of the machine by blowing it out with
compressed air. This will only cause the dirt to be blown inside the machine
components and onto sliding surfaces. Gritty dirt in these areas can cause setrious
machine damage.

Chain And Belt Inspection Intervals

Inspect conveyor chain and belt after 100 hours of operation and at 500 hour in-
tervals thereafter, Refer to the adjustment section for proper chain tension
adjustment procedure.

Lubrication

The chart on pages 21 & 22 provides a guide to the lubrication areas and the type
and frequency of the lubrication.




‘MAINTENANCE (CONTINUED)

whe# " I39L
*g39931 01 3800 IUuBTT A1ddy I *SCl 9 3SR SY9OEY
v6# 394 (ez *313)
*90e3Ins o3 3800 3YSTT £7ddy z *S0| ¢ ureyn *£ssy 3Bl
‘313BYs JO Go9C# *I0Y
“2Ip 2DTSIN0 01 3BOoD IYSLT ATddy T 052 Butaesg aEOUTT-1IEYS
(6T *31a)
gge ® €%¢ # "3 *Assy 3T°d
*90BJaINS 03 380D JU3TT ATddy Z *SIH 06T SUTBYD Iieoyg ¥ 1uoag
(9z *3TD)
*SO[ 9 10 9QCH " FoU *£ssy Furise)
*s3utaesq TIE yoBg T SIH Q00°T s8utaeeyg waxy SBurdyddy
6Shi "398
gpuo Burads o031 3mos Y3ITT L1ddy 1 *SIH 067 I23anp ‘uorsiol-Suradg
*grI % Qo ®i13us puw 8eH{ “I°d
spus 8Surads o3 3roo 24377 L1ddy T *SIH 06T Isuu] ‘uofsiel-Juridg
. TOY# "3=48
5doIp ¢ [4 "SIH 0S¢ pieny SpEIg-PEJ
9tw# ~F9d
*3r02 JYS8TT uo =adIpm Z *SIF QCZ Buraeeg aeoUTT-1IBUS
+dooT 943 IO ISISWEIP 6ZH# 3°9
aprsaino 9yl 03 1vod I A1ddy T *SIH 067 33o-3ng odey-Suradsg
(87-LT
To%# °39¥ -9z-v¢ *8r4)
ave1y *A58Y pESH
*(*] 2ITJu=a 031 21BOD UYSTT ATddy 1 *8JH 067 —uctssaxduo)y-Suradsg Sutde xaddp
SNOTLDNYUISNI "ON " d3" AONANOHYA "ON "dHd ¥ HWVN Iavd ROIIVDOTI ®
Vadv dNTHDVH

NOTIVOTEan1

1




'3 o00T 3® 88 Q0T P=3wy
‘2y8Tam3y3Ty STpurds _
STA-BAS TT0 ‘IuUBdTaqnT | . /-6988-5008-8/ z
7 oM esodiang/TiTng
XEJITH OUBXD~-]UPOT.A(N] 0-9T18.L-0008-8L 1
NOILVOTHINT "ON Ldvd HWE ‘ON ‘AHY
(1€ *313)
*BO[ 9 I0 ¥eCH *Fou *£ssy Burise)
-s3uraesq TIB YOBd I “SJIH QQ0°T sButaeeay wmay Surdyddy
80%4# "3I°%
*@*I 2arju=2 o3 3'od Iu3ry7 A1ddy T *SIH 067 uorssoaduon-8uradg
‘(0 SiTjuUe pue 65§ “FoU
spus Jurads 03 w02 3YITT A1ddy 1 *SIH 057 zaanp ‘uorsiol-8uradg
"d'I % 00 ST43ju=s pum 85%# “3°d
spu2 Burads o3 3r0d U817 A7ddy T *8I4 067 aouul ‘uorsioer-3uradg
TOY# "F=¥
sdoap ¢ Z *SIf 067 pxeng SpeTg-PBd
R E
*3eOD UYSTT wo =dIm Z *83Ig Q67 8uraesg 1BOUTI-1JBYS
"9PIS Wo33109
2aF3u° pue dooT Syl JO ISASWELP 6TV I
apTsano o3 3rod IYITT AT1ddy 1 *SIH 05T J10-3n) ader-Butadg
(ee-z¢
T9%# *39% -T€-6¢ "31a)
oeaq “Assy pRSH
*(@°I ®IT3ue 03 3I®BOOD UBTT ATddy 1 *SIH QT uorsssidwoj-3uradg Surde] IemoTT
‘SNOILDNYISNI "ON " AFd AONANDTIA "ON " 4H9 ¥ HWVN Idvd NOTIVDOT ¥
NOTIVOTHaNT VHEV ANIHOVH

MATNTENANCE (CONTINUED)

22 -




MOTTI3A

MOT13A
FRE + + 3n"g
- LHM
il L 1o g
T o *
EL —
M Tt _ MOT13A
imsz-ca] _
dH 8/l
Zn {
MDD NAH O GIHI - j
IONVHO
a3d
LHM
PR
XOS HILIMS L
HOLIMS 4018 AV13H
_ ADNIDHINT [(rm— e q
440-NO m
3\ 1HM =" _
J NHD “
Ls g i
i

MAINTENANCE (CONTINUED)

[y
w

e el o

L
e
]

[msz e8]
dH 8/1
EIN
MI NNY 0L g3dIm

FIGURE 16 ELECTRICAL SCHEMATIC 5A, MODEL 377

=33




SUGGESTED SPARE PARTS LIST

It is suggested that the following minimum list of spare parts be maintained;
NOTE: Refer to replacement parts list for full part description.

QTY. REF. NO. PART NUMBER DESCRIPTION

1 400 78-8014-1220-2 Spring - Torsion

2 403 78-8015-7053-8 Roller - Buffing Assy.
1 408 78-8015-7244-3 Spring - Compression

2 423 78-8015-7160-1 Washer - Friction Brake
1 429 78-8015-7029-8 Spring - Tape Cut-off

1 437 78-8015-7158-5 Vee Roller

1 458 78-8015~7213-8 Spring - Torsion, Inner
1 459 78-8015-7214-6 Spring - Torsion, Outer
1 460 78-8015-7212-0 Spring - Lower Head

2 471 78-8015-6605-6 Blade - 2-1/2 Inch

NOTE: All above parts are replaceable stock items.

= - .



iy

2)

3)

4)

5}

6)

HOW TO ORDER REPLACEMENT PARTS

Refer to figure 17 to find all the parts illustrations identified by figure
numbers.

Refer to the figure or figures to determine the individual parts required and
the parts reference number.

The replacement parts list, that follows each illustration, includes the part
number and part description for the parts in that illustration.

NOTE - The complete description has been included for standard fasteners and
commercially available components. This has been done to allow obtain~
ing these standard parte locally, should the customer elect to do so.

Reference numbers 1dentified by (*) indicate parts are available, but
not a normal replacement stock item.

Order parts by part number, part name, machine catalog number, model number
and part quantity required.
(Order form attached to back cover of manual.)
§2,00 handling charge for all parts orders under $5.00. ) _
Replacement part prices available on request.

Replacement parts and part prices available direct from:

3M Company, Tape Dispenser Parts
P. 0, Box 33900, St. Paul, Minnesota 55133

Repair service available direct from 3M Branch Offices.
Refer to the front of the instruction manual for branch service information.

CONSUMER BLADE DISCOUNT

Consumer orders for 100 - 199 blades (one blade per quantity) will receive a 10%
discount. Consumer orders for 200 or more blades (one blade per quantity) will
receive a 257 discount.

— 25 -



MAST ASSY. (See Figure 23)

LOWER TAPING HEAD ASSY. (See Figure 29—33)

LEFT SIDE BELT DRIVE ASSY. (See Figure 22)

UPPER TAPING HEAD ASSY.
(See Figure 24—28)

S ———RIGHT SIDE BELT
o DRIVE ASSY.
#

| PJL ‘{See Figure 21)

BOX WIDTH L)RIVE ASSY.
" (See Figure gﬂ{

=
“J,
BOX HEIGHT

DRIVE ASSY. 6
(See Figure 20) S

FRONT AND REAR
DRIVE ASSY.
See Figure 19)

CABINET ASSY.
(See Figure 18)

[JELECTRICAL COMPONENTS
(See Figure 34)

FIGURE 17 - 5A BOX SEALER, MODEL 377 COMPONENT ILLUSTRATIONS

Refer to the area of the machine for the figure number or numbers and refer to
those figures for the part reference numbers.

= 6 =



FIGURE 18 - CONVEYOR BED AND CABINET ASSEMBLY

Refer to page 28 for cabinet assembly parts list.

~ 27 -



REF. NO.

*

18

*

53

55
57
70
88
*188
%266
*267
#284
%294
%295
%296
*297
%298
#*305

¥ % N *

*314
*316

317
*330
*334

%335

342
*357

REPLACEMENT PARTS LIST
CAT. NO. 5A BOX SEALER, MODEL 377

FIGURE 18 — CONVEYOR BED AND CABINET ASSEMBLY

PART NUMBER

26-0000-0203-5
26-1000~-0925-2

'26-1000-1059-9

70-8000-5034-9
26-1000-9785-1

70-8000-4787-3
70-8000-4795~6
70-8000-2513-5
78-8003-7829-7
78-8014-1686-4
78-8015-6457-2
78-8015-6460-6
78-8015-6497-8
78-8015-6570-2
78-8015-6571-0
78-8015-6572-8
78-8015-6573-6
78-8015-6574-4
26-1001-9879-0

78-8015-7242-7
78-8015-6622-1
78-8015-6624~7
78-8032-4117-9
78-8032-4265-6

78-8032-4266-4

78-8032-4753-1
78-8003-9645-5

PART NAME

Washer - Plain Type A, 3/8 Wide

Nut - Retainer, Tinnerman #C-7998-1420-3B
Screw-Cap, Hex Hd, 3/8-16 UNC x 3/4 L.
"LOC-WEL"

Screw - Cap, Hex Hd. 1/4-20 UNC x 3/4 L.
Nut-Light Hex, Full Ht. 10-32 UNF

ESNA #21NM-02

Screw-Mach. Hex Hd, Trmd. 10-32 UNF x 1/2 L.
Washer - Plain, Type A, 1/4 Narrow

Nut - Hex Jam, 5/8-11 UNC x 3/4 Finished
Washer - Plain, Type A, #10 Narrow

Door Back

Frame Assy.

Bed - Center

Access Door - Left Side

Label - Box Width Right

Label - Box Width Left

Label - Box Height Right

Label - Tape Head Caution

Label - Box Height Left

Button, Plug - 0/T Metallic, 1 3/16 Dia. Mtg.
Hole, Polyethylene Blk. Caplug #BPF- 1 3/16
Cord - Electrical Power

Leg - Support

Foot - Leveling Assy.

Hinge - Stocker #4-5164-0190

Roller - Conveyor, Light Duty, 1 3/8 Dia. x
18 Ga. Wall 5/16 Hex. Shaft Spring Loaded
Roller - Conveyor, Light Duty, 1 3/8 Dia. x
18 Ga. Wall 5/16 Hex Shaft Spring Loaded
Magnetic Catch - "SOUTHCO" #02-10-102-10
Bushing Heyco #5R-7W-2

NOTE - Parts identified by (*) are available, but not a normal replacement stock

= 28 =



—

FIGURE 20

FIGURE 19 -~ FRONT & REAR DRIVE ASSEMBLY

Refer to page 30 for front and rear assembly parts list.
=29 -



REF. NO.

* 13

* 39

* 40
* 44

% 62
* 76

* 99
*#101
*189
248
#251
*252
%260
*263
*264
#265
*272
*276
%280
*281
*283
300
312
*325
329
332
337
*338
340
343
*345
*355
356
*#358

359

REPLACEMENT PARTS LIST

CAT. NO. 5A BOX SEALER, MODEL 377
FIGURE 19 FRONT & REAR DRIVE ASSEMBLY

PART NUMBER
26-1000-0159-8

26-1000-0812-2
26-1000-3976-2

26-1000-3992-9

26-1000-5661-8
70-7023-6850-0

70-8000-5334-3

70-8000-5339-2
70-8656-9650-7

78-8003-8225~7
78-8005-4726-3
78-8005-6576-0
78-8014-1689-8
78-8015-6434-1
78-8015-6437-4
78-8015-6438-2
78-8015-6451-5
78-8015-6454~9
76-8015-€455-6
78-8015-6456-4
78-8015-6467-1
78-8015-6473-9
78-8015-6483-8
78-8015-6484-6
78-8015-6489-5
78-8015-6590-0
78-8015-7166-8
78-8032-1531-4
78-8032-3921-5
78-8032-4119-5
78-8032-4320-9
78-8032-4321-7
78-8032-4408-2
78~8032-4873-7
78-8161-3111-0
78-8032-6223-3
78-8015-6623-9
26-1000-4482-0

26-1000-4484-6

PART NAME

Screw - Cap, F1l. Hd. Hex Soc.

5/16-18 UNC x 3/4 "LOC-WEL"

Nut - Hex, 5/16-18 UNC

Screw-Cap Fl. Hd. Hex Soc Dr.

1/2-15 UNC x 1 "LOC-WEL"

Coupling - TB Woods "SURE FLEX"

No. 4J x 1/2 Bore

Sprocket - Chain S Strand Diamond 40B1l6F
Screw - Set, Hex Soc. Dr, Cup Pt.

1/4-20 UNC x 1/4 L. "LOC-WEL"

Screw - Set, Hex Soc., Cup Pt.

10-32 UNF x 1/4 "LOC-WEL"

Screw-Cap, Hex Hd. 1/4-20 x 3/4 L. "LOC-WEL"
Screw-Set, Hex Soc Dr. Cup Pt.

1/4-20 UNC x 5/16 L. "LOC-WEL"

Key - Stl, 1/4 Sq. x 1 Lg.

Collar - One Piece Split Maxwell 12 L.
Key - Stl., 1/8 Sq. x .58 Lg.

Sleeve

Spacer - Drive Roller

End Plate - Right Side

End Plate - Left Side

Shaft - Belt Centering

Bar Belt Centering Shaft Support

Support - Bed

Shaft - Linear Bearing

Post - Support, Right Drive Belt

Post - Support, Left Drive Belt

Post - Support, Right Drive Belt

Post - Support, Left Drive Belt

Shaft - Roller Drive

Coupling - Overstuffed Box Assy.

Motor Gear

Collar - One Piece Split Maxwell 16 L
Link - Comnecting For #40LL Chain

Ring - Retaining - Heim No. 05-16
Bearing - Linear, Heim No. CLBB 1000 PP
Bearing - Flange "OILITE" #FF-1207-7
Bolt - Jig Latch American No. ADB32855
Chain - Roller No. 40LL, Self Lub 55 Pitches
Bearing - Flange "OILITE" #FF-1213-1
Chain - Roller No. 40LL, 53 Pitches
Shaft - Belt Centering, Left Side
Coupling - T.B. Woods 'SURFLEX" No. 4J x
1 inch Bore

Sleeve - Coupling, T. B. Woods '"SUREFLEX"
No. 4JE

NOTE - Parts identified by (*) are available, but not a normal replacement stock

- 30 -



FIGURE 20 - BOX WIDTH DRIVE ASSEMBLY
Refer—to-—page-32-forb ox—width-drive assembly parts list.

- 3] -



REPLACEMENT PARTS LIST
5A BOX SEALER, MODEL 377
FIGURE 20 BOX WIDTH DRIVE ASSEMBLY

REF. NO. PART NUMBER PART NAME
* 25 26-1000-3958-0 Screw-Cap, Hex Hd. 1/4-20 x 1 1/2 L "LOC-WEL"
* 28 26~-1000-3969-7 Washer - Spring Finger ASC #F-1164-009
* 29 26-1000-3971-3 Washer - Shim 1.00 OD x .750 ID .015 Thk.
* 36 26-1000-3988-7 Worm - Unhardened Browning #W12A-4
* 52 26-1000-9786-9 Nut - Light Hex, Full Ht. 1/4-20 UNC
ESNA #21NE-040
* 57 70-8000-4795-6 Washer - Plain Type A, 1/4 Narrow
* 58 26-1000-9787-7 Nut - Lt. Hex, Full Ht. 5/16-18
ESNA #21NE-058
* 64 70-8000-5354-1 Screw-Cap, Hex Hd. 1/4-20 UNC x 1/2 L.
"LOC-WEL"
* 73 70-8000-5390-5 Washer - Plain, Type A, 5/16 Wide
* 83 78-8002-4838-3 Pin - Spring, Slot, 3/16 Dia. x 1 3/4 L.
* 84 78-8002-4894-6 Bearing "NYLINER" #12L2-FF Type 7
* 89 78-8003-7899-0 Bearing - Flange "OILITE" #FF-718-1
* 03 78-8003-8429-5 Collar - Maxwell 10L
* 99 78-8005-4726-3 Collar - Maxwell 12 L
*105 78-8005-8493-6 Bearing - Thrust "OILITE" #TT-1508-1
*250 78-8015-6436-6 Spring - Overstuffed Box
%253 78-8015-6440~8 Bar - Spring Retaining
*257 78-8015-6447-3 Gear - Worm
*279 78-8015-6481-2 Handle - Adjusting
*285 78-8015-6499-4 Frame
*289 78-8015-6539-7 Shaft = Output
*290 78-8015-6541-3 Shaft - Input
*#301 78-8015-6591-8 Spacer - Spring
%302 78~8015-6594-2 Worm Gear Assy.
*303 78-8015-6596-7 Dowel Pin Bar Assy.
*307 78-8015-6609-8 Bracket - Bearing
*#310 78-8015-6612~2 Label - Caution
%318 78-8015-6630-4 Frame Assy.
*326 78-8032-3550-2 Bearing - Flange "OILITE'" #FF-1011-2
*349 78-8653-0116-8 Key - Woodruff #5 ANSI #405
#352 78-8656-4022-7 Ring Retaining "TRUARC" #5133-62
%362 78-8015-7124~7 Brake - Belts Side
%363 26-1000-8532-8 Screw - Cap, Hex Hd. 1/4-20 x 2 1/2 L.
*364 70-8000-5389-7 Screw - Cap, Hex Hd. 5/16-18 x 1 1/2 L.

NOTE - Parts identified by (%) are available, but not a normal replacement stock
item.

e B o



FIGURE 21 - RIGHT SIDE BELT DRIVE ASSEMBLY
Refer to page 35 for right side belt drive assembly parts list.

- 33 -



FIGURE 22 - LEFT SIDE BELT DRIVE ASSEMBLY
Refer to page 35 for left side belt drive assembly parts list.

= 88 =



REF. NO.

* 50
* 51

* 57
* 59
* 64

* 71

*190
%191
*192
%237
%238
*239

240
*241
*242
*248
*270
*273
%274

REPLACEMENT PARTS LIST
5A BOX SEALER, MODEL 377

FIGURES 21 & 22 RIGHT AND LEFT SIDE BELT DRIVE ASSY.

PART NUMBER
26-1000-3960-6
70-7024-0020-4
70-8000-2641-4
70-8000-2825-3

70-8000-4795-6
70-8000-4828-5
70-8000-5354~1

70-8000-5382-2

70-8000-5390-5
78-8003-8225-7
78-8003-8769-4
78-8014-1696-3
78-8014-1697-1
78-8014-1698-9
78-8015-6403-6
78-8015-6404~4
78-8015-6417-6
78-8015-6419-2
78-8015-6424-2
78-8015-6425-9
78-8015-6434-1
78-8015-6465-5
78-8015-6470-5
78-8015-6471-3

PART NAME

Screw - Set Sq. Hd. Cup Pt.

5/16-18 UNC x 2 1/2 Lg.

Screw-Set, Hex Soc Dr. Cup Pt.
1/4-20 UNC x 1/2 Lg. "LOC-WEL"
Screw-Cap, Soc. Hd. Hex Soc Dr.
1/4-20 UNC x 5/8 L. "LOC-WEL"
Screw-Cap Flat Hd., Hex Soc. Dr.
3/8-16 x 1 1/2 Lg. "LOC-WEL"

Washer - Plain, Type A, 1/4 Narrow
Nut - Hex Jam, 5/16-18 Finished
Screw-Cap, Hex Hd. 1/4-20 UNC x 1/2 L.
"LOC-WEL"

Screw-Cap, Hex Hd. 5/16-18 x 3/4 Lg.
"LOC~-WEL"

Washer - Plain, Type A 5/16 Wide
Key - Stl, 1/4 Sq. x 1 Lg.

Bearing - Flange "OILITE'" #FF-1015-1
Roller - Idler

Roller = Drive

Idler Roller Assy.

Cover - Right Belt

Cover - Left Belt

Shaft = Idler Roller

Belt - Drive

Bar - Idler Roller Support Right
Bar -~ Idler Roller Support Left
Spacer - Drive Roller

Spacer - Idler Shaft

Tensioner - Right Drive Belt
Tensioner - Left Drive Belt

NOTE - Parts identified by (*) are available, but not a normal replacement stock

- 35 -



FIGURE 23 - MAST ASSEMBLY AND BOX HEIGHT DRIVE ASSEMBLY

Refer to page 37 & 38 for Mast Assembly and Box Height Drive Assembly
Parts List. - 36 -



* 12

23
24
26
31

* ¥ ¥ %

*

32

34

* 44

* 47

*

57
58

%

66
67
69
73
78

E A

94
%109
%243
*244
%245
%246
*247
%249

REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377

FIGURE 23 - MAST ASSEMBLY AND BOX HEIGHT DRIVE ASSEMBLY

PART NUMBER
12-7994-4965-2
18-3825-8215-5
18-3825-9215-4

26-0000-0203-5
26-1000-1059-9

26-1000-2429-3

26-1000-3888-9
70-8000~-1165-5
26-1000-3959-8
26-1000-3982-0

26-1000-3983-8

26-1000~-3985-3
26-1000-3986-1

70-8000-5357~4
70-7023-6850-0

26-1001-2835-9
26-1000-9786-9

26-1000-9788-5
70-8000-4795-6
26-1000-9787-7

70-8000-5359-0
70-8000-5361-6
70-8000-5369-9
70-8000-5390-5
70-8656-9704-2

78-8003-8678-7
78-8005-9150-1
78-8015-6426-7
78-8015-6427-5
78-8015-6430-9
78-8015-6431~7
78-8015-6432-5
78-8015-6435-8

PART NAME

Sprocket Idler, Universal Drive

Tensioner #35B13U

Screw-Shoulder, Hex Soc Dr,

1/2 Dia. x 1 1/2 Lg.

Screw = Shoulder, Hex Soc Dr,

1/2 Dia. x 2 1/2 Lg.

Washer - Plain, Type A 3/8 Wide

Screw — Cap, Hex Hd. 3/8-16 UNC x

3/4 L. "LOC-WEL"

Screw - Shoulder, Hex Soc Dr,

1/2 Dia. x 1 Lg. SPS "LOC-WEL"

Bearing - Flange, "OILITE" #FF-718-3
Screw-Cap, Soc Hd 1/4-20 x 2 3/4 L "LOC-WEL"
Screw — Cap Hex Hd., 1/2-13 UNC x 4 1/2 L.
Knob-Plastic Ball, Mach. Tool Supply Inc.
#8198

Bearing - Side Flange Mtg. Triangle
Bearings #fFLB1O

Sprocket — S Strand Browning #3512

Clutch and Bearing Assy. Torrington

No. RCB-1014-16

Screw - Cap Hex Hd. 1/4-20 x 1 Lg.

Screw - Set Hex Soc Dr. Cup Pt.

1/4-20 UNC x 1/4 L. "LOC-WEL"

Screw - Cap, Flat Hd, Hex Soc. Dr,

5/16-18 UNC x 3 3/4 Lg.

Nut - Light Hex, Full Ht. 1/4-20 UNC

ESNA #21NE-040

Nut-Lt Hex, Full Ht. 3/8-16 ESNA #21NE-066
Washer - Plain, Type A, 1/4 Narrow

Nut - Light Duty Hex, Zinc P1l. 5/16-18 UNC,
ESNA #21NE-058

Screw - Cap, Hex Hd. 1/4-20 UNC x 1 1/2 L.
Screw - Cap, Hex Hd. 5/16 x 3/4 L.

Nut - Lt. Hex, Full Ht. 1/2-13 SPS {#23FAF-813
Washer - Plain Type A, 5/16 Wide

Screw - Shoulder, Hex Soc Dr,

3/8 Dia. x 1 Lg. "LOC-WEL"

Chain #35 109 Pitches W/1 Connecting Link
Screw-Cap, Hex Hd. 1/4-20 x 1 3/4 Lg.
Support - Clamping Arm, Assy.

Rack = Mast

Block - Rack Mounting

Cushion - Mayon

Roller = Guide

Bar - Idler

NOTE - Parts identified by (*) are available, but not a normal replacement stock

o 1 e



REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377
FIGURE 23 - MAST ASSEMBLY AND BOX HEIGHT DRIVE ASSEMBLY

REF. NO. PART NUMBER PART NAME

%254 78-8015-6442~4 Block - Brake
*255 78-8015-6445-7 Cam - Locking
*256 78-8015-6446-5 Bar - Clamping
258 78-8015-6449-9 Support - Clamping Arm
*259 78-8015-6450-7 Shaft - Head Raising
*261 78-8015-6452-3 Plate - Head Mounting
*262 78-8015-6453~-1 Arm - Clamping

268 78-8015-7222-9 Mount - Upper Taping Head
*269 78-8015-6464-8 Mast
*277 78-8015-6479-6 Post - Spacer

278 78-8015-6480-4 Bearing - Mast Slide
*279 78-8015-6481-2 Handle - Adjusting
*286 78-8015-6527-2 Rack Support Assy.
*287 78-8015-6535~5 Spacer - Stop
*350 78-8653-0122-6 Key Woodruff #9 ANSI 606
%353 83-9262-0204-1 Screw - Cap, Flat Hd. Hex Soc. Dr.

Dc. P1. 1/4-20 UNC x 3/4 L.
*360 78-8121-4707-8 Collar - One Piece, S. S. Locking
Boston #8C62

*365 78~-8015-6953-0 Sleeve - Bumper
*366 78-8015-6952-2 Bumper
*367 78-8015-6536-3 Spring - Head Clamp

506 78-8018-7528-3 Nut - Mast

NOTE - Parts identified by (*) are available, but not a normal replacement stock
item.

- -



o 2
2 0. f
% g »
: /) N b
‘. e
@y /P

/A
\l\l\
7

5Z 'D14 338

FIGURE 24 - UPPER TAPING HEAD ASSEMBLY
Refer to pages 47-50 for Upper Taping Head Assembly parts list.

- 30 -




TAPE DRUM ASSEMBLY

TENSION ROLLER ASSEMBLY

FIGURE 25 - TAPE DRUM ASSEMBLY AND TENSION ROLLER ASSEMBLY - UPPER HEAD
Refer to page 48 for tape drum and tension roller assembly parts list.

= B0 =



FIGURE 26 APPLYING ARM ASSEMBLY - UPPER HEAD
Refer to page 49 for Applying Arm Assembly Parts List.

A |
L T



FIGURE 27 - Cut-off Assembly - Upper Head
Refer to page 50 for Cut-off Assembly parts list.

FIGURE 28 - Buffing Arm Assembly - Upper Head
Refer to page 50 for Buffing Arm Assembly parts list.

= &Y =



€€ 7914 335

L€ 914 338

Z€°914 338

0E°914 338

FIGURE 29 - LOWER TAPING HEAD ASSEMBLY
Refer to pages 47-50 for Lower Taping Head Assembly parts list.

= 48 =



TAPE DRUM ASSEMBLY

TENSION ROLLER ASSEMBLY

FIGURE 30 - TAPE DRUM ASSEMBLY AND TENSION ROLLER ASSEMBLY - LOWER HEAD
Refer to page 48 for Tape Drum and Tension Roller Assembly parts list.

= 4L =



FIGURE 31 - APPLYING ARM ASSEMBLY - LOWER HEAD
. Refer to page 49 for Applying Arm Assembly parts list.

- 45 -



FIGURE 32 - CUT-OFF ASSEMBLY - LOWER HEAD
Refer to page 50 for Cut-off Assembly parts list.

i s  of

FIGURE 33 - BUFFING ARM ASSEMBLY - LOWER HEAD
Refer to page 50 for Buffing Arm Assembly parts list.

- 46 -



REF. NO.

* 56
409
#412
*413
415
416
*417
*418
422
*427
429
%432
%438
#439
*442
*443
*444
460
*464
*465
*466
470
*474

%475
%476
*477

%478
%482
%483
%484
%486

#487
#491
*494
*497
*498

REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377

FIGURES 24 & 29 UPPER AND LOWER TAPING HEAD ASSEMBLIES

PART NUMBER

26-1000-9788-5
78-8017-9458-3
78-8015-7038-9
78-8015-7033-0
78-8015-7217-9
78-8015-7216-1
78-8015-7203-9
78-8015-7190-8

78-8018-7506-9
78-8015-7043-9
78-8015-7029-8
78-8015-7036-3
78-8018-7687-7
78-8015-7044-7
78-8015-7021-5
78-8015-7030-6
78-8015-7184-1
78-8015-7212-0
78-8015-7204-7
70-8000-2843-6
78-8015-7186-6
78-8005-5865-8
26-1000-1059-9

78-8005-6119-9
70-8000-5362~4
70-8000-5382-2

70-8000-5390-5
70-7023-2000-6
70-8000-4795-6
26-1000-9786-9
78-8032-1469-7

70-8000-5353-3
78-8003-7829-7
12-7995-9609-8
78-8014-1717-7
26-1000-9785-1

PART NAME

Nut-Lt. Hex, Full Ht. 3/8-16 ESNA #21NE-066
Spring - Compression, Brake

Plate-Upper Taping Head Frame

Plate - Lower Taping Head Frame

Label - Tape Threading, Upper

Label-Tape Threading, Lower

Mount = Brush

Roller - Wrap

Washer - Support, Thk,

Spacer - Taping Head

Spring - Tape Cut-off

Plate = Switch Actuator

Rail - Upper Taping Head

Rail - Lower Taping Head

Roller - Taping Head Box Support No. 2
Plate = Spring Retaining

Stud-Lower Taping Head Support

Spring - Lower Head

Shaft - Roller, Wrap

Brush

Roller - Taping Head Box Support

Bumper - 3M #SJ-5012, Black, Foot

Screw - Cap, Hex Hd, 3/8-16 x 3/4 L

SPS "LOC-WEL"

Washer - Plain, Type A, 3/8 Narrow
Screw-Cap, Hex Hd, 3/8-16 x 1 L SPS "LOC-WEL"
Screw-Cap, Hex Hd, 5/16-18 x 3/4 L,

SPS “LOC-WEL"

Washer - Plain, Type A 5/16 Narrow

Screw - Cap, Hex Hd, 1/4-20 x 7/8 L

Washer - Plain, Type A, 1/4 Narrow

Nut-Hex Lt, Full Ht, 1/4-20 ESNA 21NE-040
Bearing-Plain, Flanged Nylon, Thomson

No. 12L1-FF

Screw-Mach, Hex Hd, Trim, 10-32 x 5/8 L
Washer - Plain, Type A, #10 Narrow
Screw-Cap, Soc Hd, 10-32 x 1/2 L SPS "LOC-WEL"
Label-Caution

Nut-Hex Lt. Full Ht, 10-32 ESNA No. 21NM-02



REF. NO.

*#499
*500
*502
#503

REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377

FIGURES 24 & 29 UPPER AND LOWER TAPING HEAD ASSEMBLIES

PART-NUMBER

77-8001-0390-3
18-9841-2803-5
78-8015-7221-1
70-8000-5409-3

(Continued)

PART NAME

Screw - Cap, Hex Hd, 1/2-13 UNC x 3/4 L
Washer - Lock, Int. Tooth, Flat 1/2
Nut Hanger

Screw - Cap Hex Hd, 3/8-16 x 1 L

REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377
FIGURES 25 & 30 TAPE DRUM AND TENSION ROLLER - UPPER AND LOWER HEADS

REF. NO.

*411

423
*424

426
*433
*448
*449
%450
*451
*452
*453
*454
*455

456

*457
*468
469

%475
*476
%485

PART NUMBER

78-8015-7024-9
78-8015-7160-1
78-8015-7034-8
78-8015-7019-9
78-8015-7192-4
78-8015-6672-6
78-8011-7376-2
78-8014-1030-5
78-8005-5478-0
78-8014-1032-1
78-8014-1033-9
78-8032-1476-2
78-8032-4318-3
78-8033-0736-8

78-8015-6384-8
78-8014-1755-7
78-8033-0737-6

78-8005-6119-9
70-8000-5362-4
78-8032-4385-2

PART NAME

Shaft - Tape Drum and Tape Brake
Washer - Friction Brake

Plate - Friction Brake

Washer - Support

Bracket - Tape Drum Mounting

Tape Drum Assy.

Drum - Tape, 2 Inch

Spring - Tape Core Engagement

Screw - Self Tap, Phil Pan Hd, 10-14 x 1/2 L
Roller - Tape Brake Assy.

Roller, Tape Brake

Bearing, Flange, '"OILITE" #FF-838-1
Bearing Sleeve, "OILITE" #AA-838-16
Washer - Spring, Belleville 1050 H/C Stl.
Metal Craft No. BEL-3201-140,

.045 + ,010, 1.220 + .010 x .800 + .010 x
.017 Thk.

Disc - Brake

Spacer

Collar-Threaded, Holokrome Clamp - Tite
No. 15230 W/3/4-16 Thread

Washer - Plain Type A, 3/8 Narrow

Screw- Cap, Hex Hd, 3/8-16 x 1 L SPS "LOC-WEL"
Washer = Shim, DE-STA-CO,

.751 ID x .995 0D x .015 Thk.

o il v



REF. NO.

%380
*381
382

383
384

*386
*387
392
#3903
394
395

*4,02
407
408
410

*414

*419

%420

%421
434
435
436
437

*441
445

%446

%447
462
463
472

%484

%488

%493
*504
507

508
509
510

REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377

FIGURES 26 & 31 APPLY ARM ASSEMBLY-UPPER AND LOWER HEADS

PART NUMBER

78-8015-7112-2
78-8015-7187-4
12-7997-0306-6

78-8032-0215-5

26-1000-7542-8

78-8015-7245-0
78=-8015-7249-2
78-8015-7198-1
78-8015-7196-5
78-8015-7197-3
78-8656-9001-6

78-8015-7116-3
78-8015-7194-0
78-8015-7244-3
78-8015-7110-6
78-8015-7040-5
78-8018-7508-5
78-8018-7507-7
78-8161-4231-5
78-8015-7206-2
78-8015-7219-5
78-8015-7085-0
78-8015-7158-5
78-8015-7051-2
78-8015-7220-3
78-8015-7097-5
70-8000-4194-2
78-8015-7191-6
78-8015-7188-2
78-8015-7060-3
26-1000-9786-9
70-8000-1598-7

70-8000-4988-7
78-8015-7248-4
26-1000~0664~7

78-8018-7647-1
78-8018-7683-6
70-8656-5956-2

PART NAME

Applying Arm Casting Assy.

Applying Arm Casting - Lower

Ring - Tetaining, Push-On "TRUARC"
No. 5005-87

Seal-Thomson No. 5-500 Ball Bearing
Bearing-Ball Bush, Heim No. CLBB-500
Bearing - Modified

Applying Arm Casting Assy.

Vee Bar Assy.

Bar - Vee

Spring - Vee Bar

Rivet, Tubular Semi .218 Dia. x .034 Ht.

Oval Hd. 1/8 Dia. x 3/16 Lg. Stl. Cad. Pl.
Roller Shaft Plate

Guide - Spring

Spring - Compression

Pin - Linear Bearing Shaft

Plate - Roller Mounting Lt.

Roller - Applying Assy.

Roller - Applying

Bearing-Flange "OILITE" No. FF-620-1
Block - Upper Head

Block - Stop, Lower Head

Shaft - Linear Bearing

Vee Roller

Roller - Knurled

Applying Arm Block Assy.

Block = Applying Arm

Pin-Spring, 1/4 Dia. x 1 1/4 L.

Block - Stop, Upper Head

Washer - Rubber

Bumper -~ Casting

Nut-Hex Lt, Full Ht, 1/4-20 ESNA 2INE-040
Screw Hex Soc Flat Hd, #10-32 x 3/4 L
SPS ""LOC-WEL"

Screw - Cap, Soc Hd, 1/4-20 x 2 L
Applying Arm Casting - Upper

Washer, Spring Associated Spring
#U500-0140

Stop -~ Buffing Arm

Stop Plate

Screw, Cap Soc. Hd. Hex, 10 - 32 x 1 1/2 L
"LOC-WEL"



REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377

FIGURES 27 & 32 CUT-OFF ASSEMBLY - UPPER AND LOWER HEADS

50

REF. NO. PART NUMBER PART NAME
*396 78-8015-7115-5 Guard - Blade Assy.
*397 78-8015-6969-6 Guard - Blade, Fixed Side
398 78-8015-7096-7 Guard - Blade, Moving Side
399 78-8014-1659-1 Pin - Blade Guard
400 78-8014-1220-2 Spring - Torsion
401 78-8015-7114~8 Pad - Blade Guard
440 78-8015-7072-8 Frame - Cut-Off
*442 78-8015-7021-5 Roller - Taping Head Box Support No. 2
*468 78-8014-1755-7 Spacer
470 78-8005-5865-8 Bumper - 3M #SJ-5012, Black Foot
471 78-8015-6605-6 Blade - 2 1/2 Inch
*486 78-8032-1469-7 Bearing - Plain, Flanged Nylon,
Thomson No. 12L1-FF
*490 70-7023-3440-3 Screw - Cap, Soc Hd, 10-32 x 3/4 L
*491 78-8003-7829-7 Washer - Plain, Type A, #10 Narrow
*498 26-1000-9785-1 Nut - Hex Lt. Full Ht, 10-32
ESNA No. 21NM-02
REPLACEMENT PARTS LIST
5A BOX SEALER MODEL 377
FIGURES 28 & 33 BUFFING ARM ASSEMBLY - UPPER AND LOWER HEADS
REF. NO. PART NUMBER PART NAME
*389 78-8015-7111-4 Arm - Buffing Assembly
*390 78-8015-7108-0 Arm - Buffing
*391 12-7996-1711-8 Bearing-Flange "OILITE" #FF 707-2
403 78-8015-7053-8 Roller - Buffing Assy.
*404 78-8015-7052-0 Roller - Buffing
*405 78-8161-4231-5 Bearing - Flange "OILITE" #FF-620-1
458 78-8015-7213-8 Spring - Torsion, Inner
459 78-8015-7214~-6 Spring - Torsion, Outer
473 78-8015-7209-6 Sleeve - Torsion Spring
*495 78-8656-3974-0 Ring - Retaining, "TRUARC'" #5100-50
*501 78-8015-7042-1 Shaft - Buffing Arm



FIGURE 34 - ELECTRICAL COMPONENTS
Refer to page 54 for Electrical Components parts list.

- 51 -



REF. NO.

57
60
79
88
96

* X X ¥ *

*#100
*293
#309
312
313
314
#368
369

*370
*371
*372
*373
*374

315

376

505

REPLACEMENT PARTS LIST

5A BOX SEALER MODEL 377
FIGURE 34 ELECTRICAL COMPONENTS

PART NUMBER

26-1000-0663-9
26-1000-9786-9

26-1000-9785-1
70-8000-4787-3

70-8000-4795-6
70-8000-5034-9
77-8001-0349-9
78-8003-7829-7
78-8003-9792-5

78-8005-6087-8
78-8015-6558-7
78-8015-7241-9
78-8015-7166-8
78-8015-7243-5
78-8015-7242-7
26-1000-3990-3
78-8033-1633-6

78-8003-8647-2
18-3152-8203-0
18-9832-0803-6
18-9851-0603-0
78-8015-7240-1
78-8003-7832-1
78-8033-1634-4

26-0001~7950-2

PART NAME

Nut, Lt Hex, Full Ht.6-32

Nut-Light Hex, Full Ht. 1/4-20 UNC

ESNA #21NE-040

Nut-Light Hex, Full Ht. 10-32 UNF

ESNA #21NM-02

Screw, Machine Hex Hd. Trimmed

10-32 x 1/2 L

Washer - Plain, Type A, 1/4 Narrow
Screw-Cap Hex Hd. 1/4-20 x 3/4 L.
Connector, T & B #3302

Washer, Plain Type A #10 Narrow

Screw-Mach., Pan Hd. Slot Dr.

6-32 UNC x 1 L.

Tie and Base Cable, "Scotchflex" 3M #790
Bracket - Capacitor

Box, Switch

Motor - Gear

Cable Assy. Motor to Switch Box

Cord, Electrical Power

Spacer, H. H. Smith #9214

Switch, Bulletin 800T, 0il Tight Push-Pull
Unit, 3 Pos. Allen-Bradley No. FXN6A7
Screw, Machine, Hex Hd, Trimmed 6-32 x 1/2 L
Screw, Machine Hex Hd, Trimmed 8-32 x 1/2 L
Washer, Lock Hel Spg No, 8

Washer, Lock Ext. Tooth, Flat No. 6
Bracket, Relay

Connector, Midtex No. 670-0009 Relay Socket
Relay, Elec. Industrial Control, General
Purpose AC Enclosed Unit, 3 PDT, 120 VAC,
10 AMP, Midtex No. 157-23T200

Cap - Mushroom, Color Cap Red, Allen-Bradley
#800T-N160A

NOTE - Parts identified by (*) are available, but not a normal replacement stock

- 53 =



ATTACHMENTS

NOTE: The attachments listed below, when ordered with the standard 5A, are not
assembled to the unit for shipping purposes.

P/N 78-8015-6965-4 PACKAGING PLATFORM ATTACHMENT
(Shown installed on 5A Box Sealer)

PURPOSE OF ATTACHMENT: The Packaging Platform Attachment with box holder, when
installed on the 5A Box Sealer, provides an easy and convenient means for filling
regular slotted containers prior to the sealing operation. The box holding
feature frees the operator to use both hands for box filling.

P/N 78-8011-7023-0 Caster Attachment - Model 174

PURPOSE OF ATTACHMENT: The caster attachment, when installed on the Box Sealer,
provides an easy and convenient means for moving the machine from one product
packaging location to another.

FOR MORE INFORAMTION ON THESE ATTACHMENTS, CONTACT YOUR 3M PACKAGING SYSTEMS RE

- 53 =



